RN92551 SPARE PARTS LIST

NO [NAME AND SPECIFICATION| NO NAME AND SPECIFICATION
1 SCREW M5*10 82 STATOR
2 SPRING WASHER ®5 83 MOTOR HOUSING
3 LOCK PLATE 84 BRUSH HOLDER
4 SELF LOCK PLATE 85 CARBON BRUSH
5 BASE FOOT 86 BRUSH COVER
6 SCREW M8*40 87 FLAT WASHER ®6
7 SPRING ©10*0.8*35 88 SCREW M6*30
8 SCREW M10*42 89 BACK COVER
9 BASE 90 SCREW ST4*14
10 DISC 91 BEARING HK1612
11 GUARD 92 RING ®17
12 HANDLE WHEEL 93 BIG GEAR
13 CHASSIS LOCK KNOB 94 FRONT COVER
14 SPRING ©10*18*0.8 95 BEARING 6203-2RS
15 PIN ®3*18 96 SPINDLE
16 PLUNGER SHAFT 97 KEY 4*12
17 ROD SHAFT 98 6203 BEARING COVER
18 SHAFT PIN SCREW 99 FLAT WASHER 5
19 PIN SHAFT 100 SCREW M5*16
20 CAM 101 UNDER FLANGE
21 SPRING WASHER 5 102 BLADE 255MM
22 SELF LOCK PLATE 103 ABOVE FLANGE
23 SCREW M5*10 104 SCREW M8*16LH
24 OPEN CARD @3 105 TRANSPARENT COVER INSIDE PLATE
25 FLAT WASHER o4 106 SPRING
26 SCREW M4*10 107| TRANSPARENT COVER RETAINING PLATE
27 CUT FACE 108 SCREW M6*8
28 SCREW M4*12 109 SCREW M8*10
29 DISC ANGLE POINTER | 110 SCREW M5*8
30 SCREW M10 111 TRANSPARENT COVER
31 CROSS BAR 112 TRANSPARENT BOARD
32 SCREW M8*30 113 BIG FLAT WASHER ®30*®5*2
33 SPRING WASHER &8 114 SCREW M5*12
34 FLAT WASHER ©8 115 CONNECTING ROD
35 SCREW M6*18 116 SCREW M6*14
36 SCREW M8*16 117 CABLE 2.2m*1.0mm?
37 ANGLE POINTER 118 CONICAL SHIELD
38 SCREW M4*8 119 UNDER HANDLE
39 | CHAMFER HANDLE WHEEL| 120 SCREW ST4*14
40 BOLT M10*43 121 PLATE OF CABLE
41 SCREW M6*30 122 SWITCH BUTTON
42 FLAT WASHER ®10 123 SWITCH
43 SCREW M10 124 ABOVE HANDLE
44 |INEAR BEARING LM25*40*3] 125 SCREW ST5*16




RN92551 SPARE PARTS LIST

NO [NAME AND SPECIFICATION| NO NAME AND SPECIFICATION
45 OIL SEAL COVER 126 SCREW M5*35
46 SCREW M4*10 127 HANDLE

a7 ROD SHAFT 128 SCREW ST4*16
48 WASHER $25.5*35*4 129 CAP

49 GUIDE 130 THREE TOOTH LINE BUCKLE
50 SCREW BOLT M6*8 131 SRT-RS

51 WHITE LINE 132 CABLE

52 | ROCKER ARM BRACKET |133 SPRING

53 SPRING ®9*34*0.8 134 PIN ®16

54 SCREW M6*35 135 SCREW M6*13
55 SCREW M6 136 SCREW M5*8
56 BRACKET 137 FLAT WASHER @5
57 SPRING 138 BAFFLE

58 SHAFT OF BRACKET 139 CONNECTING ROD
59 SCREW M8*30 140 SCREW M10*70
60 DEPTH LOCATOR 141 EXTENTION ROD
61 SCREW M6*12 142 SPANNER

62 LOCK ROD M6*50 143 DUST BAG

63 |OCK ROD SPRING ®12*15*1 144 PACKING STRAP
64 SPRING PIN $3*18 145 BINDING WIRE
65 SPRING WASHER ®6 146 NYLON LINE

66 LOCK LEVER 147 A SET OF LABEL
67 SCREW M6*25 148 PLASTIC BAG
68 SCREW M4*10 149 FOAM

69 DUST CHIMNEY 150 COLOR BOX

70 | LOCK WASHER ®5.7*9.3

71 BLADE COVER

72 TOUCH TO CATCH

73 SCREW M4*8

74 BEARING 6202-2RS

75 BELF LOCK SPRING ®8*34*1

76 SELF LOCK

77 BAFFUL

78 ARMATURE

79 BEARING 6000-RS

80 BEARING SET 6000

81

SCREW ST5*65




